Parts List - Model # DSBR

YELLOW = Available Parts

BLUE = Part for Full Auto Version

GREEN = Part for Semi-Auto Version

:I:ll'\g ?rLéI:wl;chl)ER DESCRIPTION QTY g?:g ISTléI;nPNLcl)ER DESCRIPTION QTY
1-02 |C213-W6-J2 FRAME BACK SEAT 1 F |[CHARGING HANDLE COMBINATION
1-03  [C213-W6-P4 SAFETY 1 F-01 |C213-W6-Q1 CHARGING HANDLE 1
1-04 |C213-W6-P5 MAG. CATCH 1 F-02 |C213-W6-R3 CHARGING HANDLE CATCH 1
1-05 {C213-W6-Q2 MAG. LEVEL 1 F-03 |M11-1560B SPRING BAR 1.5x6 1
1-06  [C213-W6-Q4 FRAME FIXING BAR (F) 1 F-04 |M41-UP99-3 CHARGING HANDLE CATCH SPRING | 1
1-07  [C213-W6-Q5 FRAME FIXING BAR(B) 1 G |ACTION COMBINATION
1-08 [C213-W6-R6 FLEXIBLE STOPPER 1 G-02 |C213-W6-T1 ACTION 1
1-09 |C213-W6-R7 SAFETY CATCH 1 G-03 |C213-W6-T3 ACTION PISTON SEAT 1
1-10  [C213-W6-S1 HAMMER SPRING GUIDE 1 G-04 |DSBR-003 PISTON RUBBER CB-W1-A 1
1-11 |C213-WG-T2 PISTON 1 G-05 |M10-2070B AXIS 2x7 1
1-12 [C213-W6-T4 HAMMER SPRING FUBE 1 G-06 |M20-P2060B SCREW 2x6 1
1-13 |C213-W1-U1 RECOIL SPRING GUIDE SEAL 1 G-07 |M20-P30120B  [SCREW 3x12 2
1-14  [M10-25150B AXIS 2.5x15 2 G-08 |M41-C213-1 FIRE PIN SPRING 1
1-17  {M10-30230FRB  [AXIS 3x23 1 G-09 |M63-C213-3 ACTION CHIP 1
1-18  |M11-40230B SPRING BAR 4x23 1 G-10 |M63-C213-7 FIRE PIN 1
1-19  |M11-40340B SPRING BAR 4x34 1 G-11 |M63-C213-8 CHARGING HANDLE WHEEL 1
1-20 |M20-P60180B  |SCREW 6x18 2 G-12 |M64-ETW-2.5 E WASHER 1
1-21 |M20-OF3012010 |SCREW 3x12 1 2A |FRONT SIGHT COMBINATION
1-22  (M41-C115-3 MAG. LEVEL SPRING 1 2-01 |C213-W1-G1 FRONT SIGHT 1
1-23  |M41-C213-C CHAMBER SPRING 1 2-02 |C213-W1-G2 FRONT SIGHT SEAT 1
1-24  (M41-C213-2 FRAME FIXING BAR SPRING 2 2-03 |C213-W1-G3 FRONG SIGHT SEAT COVER 1
1-25  |M41-C213-4 FLEXIBLE STOPPER SPRING 1 2-10  |M10-25240RB  |AXIS 2.5x24 1
1-26  [M41-C213-5 PISTON SPRING 1 2-12  |M20-T403001S0B |SCREW 4x30 1
1-27  |M41-C700-1 SAFETY CATCH SPRING 1 213 |M21-M4 M4 NUT 1
A-01 |C213-W1-A FRAME 1 2B |BACK SIGHT COMBINATION
A-02 |C213-W1-V GRIP 1 2-04 |C213-W1-G4 BACK SIGHT 1
A-03 [M20-P502501S0 [SCREW 5x25 1 2-05 |C213-W1-Gb BACK SIGHT SEAT 1
A-04  [M21-M5 M5 NUT 1 2-06 |C213-W1-G6 BACK SIGHT SEAT COVER 1
3-01 [C4213-W1-H4  |INTERNAL BARREL ADOPTOR 1 2-07 |C213-W1-G7 REAR SIGHT BASE 1
3-06 [M62-C4213-1 INTERNAL BARREL 1 2-08 |C213-W1-G8 REAR SIGHT 1
B [FRAME MOVING COVER COMBINATION 2-09 |C213-W1-G9 REAR SIGHT KNOB 1
1-01  [C213-W1-H3 OUTER PARTS 1 2-10 |M10-25240RB  |AXIS 2.5x24 1
1-15 |M10-30150RB  [AXIS 3x15 1 211 |M11-1560B SPRING BAR 1.5x6 1
1-16  |M10-30176FRB  [AXIS 3x17.5 1 2-12  |M20-T403001S0B |SCREW 4x30 1
B-01 |C213-W1-B FRAME MOVING COVER 1 2-13  |M21-M4 M4 NUT 1
B-02 |C213-W1-H1 OPEN BREACH COVER 1 2-14  |M41-C700-5 REAR SIGHT SPRING 1
B-03 |C213-W1-H2 OUTER PARTS 1 2-15  |M63-C213-9 ADJUSED SCREW 1
B-04 [C213-W6-R8 OPEN BREACH CATCH 1 4 |HAMMER COMBINATION
B-06 [M20-M3030 SCREW 3x3 1 4-01 |C213-W6-S2 HAMMER 1
B-07 [M43-C213-A OPEN BREACH COVER SPRING 1 4-02 |M10-5050ETOB |ATTACKED BLOCK 1
B-08 |M41-UPS26-2  |OPEN BREACH CATCH SPRING 1 4-03  [M63-5191-5A PISTON CHIP 1
B-09 |M63-C213-4 OPEN BREACH COVER PIN 1 5 |MAGAZINE COMBINATION




Parts List - Model # DSBR

YELLOW = Available Parts

BLUE = Part for Full Auto Version

GREEN = Part for Semi-Auto Version

gﬂg ?rlé';ni"’(l)ER DESCRIPTION QTY SP/:E)T ISTlIJETwPNL(fR DESCRIPTION QTY
B-10 |M64-ETW-2.5 E WASHER 1 5-01 |C213-W1-F1 MAG. BODY COVER (L) 1
G-01 |C213-W6-S3 PISTON SEAT 1 5-02 |C213-W1-F2 MAG. BODY COVER (D) 1
3-02 |C213-W6-N2 BARREL SEAT (L) 1 5-03 |C213-W1-F3 MAG. BODY COVER (R) 1
3-03 [C213-W6-N3 BARREL SEAT (R) 1 5-04 [C213-W6-K1 MAG. BODY 1
3-04 [DSBR-001 BB HOLDER C4213-W1-U3 1 5-05 [C213-W6-K2 VALVE COVER 1
3-05 |M20-P2060B SCREW 2x6 4 5-06 |C213-W6-K3 BB FOLLOWER CONNECTOR 1
C |FRONT STOCK COMBINATION 5-07 [C213-W6-K4 CONNECTOR LEVEL 1
C-01 |C213-W1-C1 FRONT STOCK COVER (U) 1 508 [C4213-W6-L2 (BB CHANNEL 1
C-02 [C213-W1-C2 FRONT STOCK COVER (D) 1 5-09 |C4213-W6-L4 BB FOLLOWER 1
C-03 |C213-W1-E1 FRONT STOCK GRIP (L) 1 5-10 |C4213-W6-L5 BB GUIDE 1
C-04 [C213-W1-E2 FRONT STOCK GRIP (R) 1 5-11 |DSBR-002 VALVE COVER SEAL C213-W1-U2 1
C-05 |C213-W1-E3 RAIL MOUNT (L) 1 512 [C213-W1-X SEAL 7.5x2.5x2 1
C-06 [C213-W1-E4 RAIL MOUNT (R) 1 513 |CO2-W1-D ORING 2x1 1
C-07 |C213-W6-J1 OUTER BARREL 1 5-14 |CO2-W1-F PIERCER SEAL 2
C-08 [C213-W6-Q3 FRON STOCK PARTS 1 5-15 |CO2-W6-0 PIERCER FIXING RING 2
C-09 [C213-W1-W FLASH SUPPRESSOR 1 5-16 |CO2-W1-R ORING 12.37x2.62 1
C-11  [M20-P2080ETOB |SCREW 2x8 4 5-17 [M20-P20150ETB |SCREW 2x15 1
C-12 |M20-P60100B  |SCREW 6x10 6 5-18 [M10-30180FRB  [AXIS 3x18 2
C-13  [M20-M30250 SCREW 3x25 1 5-19  |M20-F2040TP3S |SCREW 2x4 2
D |BACK STOCK COMBINATION 5-20 |M20-P20100ETO [SCREW 2x10 2
D-01 [C213-W1-D1 BACK STOCK (L) 1 521 |M20-P3040B SCREW 3x4 1
D-02 |C213-W1-D2 BACK STOCK (R) 1 522 (M41-C4213-6 MAG. SPRING 1
D-03 [C213-W1-D3 BACK STOCK COVER 1 5-23 |M63-C0O2-5 FILTER 2
D-04 |C213-W6-P2 BACK STOCK CATCH 1 524 [M63-C02-6-22  [PIERCER 2
D-05 [M41-C213-B BACK STOCK CATCK SPRING 1 5-25 |MB3-C791-3A CHAMBER SEAT SCREW 1
E |GUNBODY COMBINATION 5-26 |M63-C4800-Z GRIP STOPPER 1
E-01 |C213-W6-M1 GUN BODY (L) 1 5-27 |M63-C4802-2 PIERCING LEVEL SCREW 2
E-02 [C213-W6-M2 GUN BODY (R) 1 5-28 |MB4-30STBALL |[STEEL BALL 1
E-03 [C213-W6-N1 SECORD SAFETY STOPPER 1 5-29 |MX0-60-6CW HEX WRENCH 1
E-04 |C213-W6-N4 BOLT STOPPER 1 5-30 |M63-C213-A CHECK VALVE 1
E-05 |C213-W6-N5 HAMMER RELEASE PARTS 1 7-06  |M20-P2060B SCREW 2x6 1
E-06 [C213-W6-P1 TRIGGER 1 7 |VALVE CHAMBER COMBINATION
E-07 [C213-W6-P3 SECOND SAFETY 1 7-01  [C4213-W6-L1 VALVE CHAMBER 1
E-08 [C213-W6-R1 SELECTOR (FOR FULL AUTO ) 1 7-02 |C4213-W6-L3 VALVE CHAMBER COVER 1
E-08 [C213-W6-R9 SELECTOR(FOR SINGLE SHOT ONLY ) 1 7-03 [DSBR-004 ORING 6.8x1.9(GREEN) CO2-W1-T| 1
E-09 |C213-W6-R2 TRIGGER CATCHER 1 7-04 |DSBR-005 ORING 5x1.1 CO2-W1-U2 1
E-10 |C213-W6-R4 SECOND SAFETY LEVEL 1 7-05 [DSBR-006 ORING 12.2x1 R12-12201 1
E-11 [C213-W6-R5 HAMMER RELEASE LEVEL 1 7-06  |M20-P2060B SCREW 2x6 3
E-12 |M10-25130FRB  |AXIS 2.5x13 1 7-07 |DSBR-007 BB CARRY PARTS SPRING M41-C208-2| 1
E-13 |M10-25140FRB |AXIS 2.5x14 1 7-08  [M41-C4208-5 VALVE SPRING 1
E-14  [M10-30090FRS |AXIS 3x9 1 7-09 |M63-C117-9 MAGNET 1
E-15 |M10-30180FRB [AXIS 3x18 3 7-10  |M63-C208-5 VALVE COVER 1




Parts List - Model # DSBR

YELLOW = Available Parts

BLUE = Part for Full Auto Version

GREEN = Part for Semi-Auto Version

gl::g IS_I_::;:'CI)ER DESCRIPTION QTY g‘:g ﬁ.lé':m" éER DESCRIPTION QTY
E-16 |M10-30197B AXIS 3x19.7 1 7-11 |M63-C208-6 VALVE SEAL 1
E-17 |M20-P3080 SCREW 3x8 4 7-12 |M63-C208-7A  |VALVE 1
E-18 |M20-PW2040  [SCREW 2x4 2 7-13  [M63-C208-9A  [SEAL 1
E-19 [M41-C112-1 SECOND SAFETY SPRING 1 7-14  [M63-C208-A VALVE COVER PARTS 1
E20 |DSBR-008 [SELECTORSPRING (FORFULLAUTO) M41:C2099 | 1 || 7-15 [M63-C4213-A  [BB CARRY PARTS 1
E-20 |DSBR-009 SELECTOR SPRING (FOR SINGLE SHOT ONLY ) M43-C213D[ 1 7-16  [CO2-W1-TU ORING 6.8x1.9(BLUE) 1
E-21 |M41-C213-3 BOLT STOPPER SPRING 1
E-22 |M43-C213-7 HAMMER RELEASE SPRING 1 DSBR-013 Speedloader
E-23 [DSBR-010 HAMMER RELEASE LEVEL SPRING M43-C208-9 | 1 DSFAM Magazine (Retail Pkg)
E-24 |DSBR-011 RIFLE BOLT CATCH SPRING M43-C213-9 1
E-26 |M41-C320-3 TRIGGER CATCHER SPRING 1
E-26 |M41-C700-4 SECOND SAFETY LEVEL SPRING 1
E-27  |M41-C4803-1 SECOND SAFETY STOPPER SPRING 1
E-28 |M61-304080 COPPER AXIS 1
E-29 |M63-C208-V RIFLE BOLT CATCH 1
E-30 |DSBR-012 BOLT STOPPER THICK M63-C213-2 1
E-31 |M63-C213-6 TRIGGER WHEEL 1




